
 

 1 

The Effect of Blackwater Disposal on Municipal Wastewater and Soil Properties with 

Potential Solutions: Erbil as a Case Study, Kurdistan Region, Iraq 

 

Reem A. Ahmed Alrawi1, Shuokr Qarani Aziz2*, Enas Sa’ad Fakhrey1, Imad Ali Omar3, 

Intisar Majeed Shaheed2 

1 Department of Water Resources Engineering, College of Engineering, Salahaddin 

University-Erbil, Erbil, Kurdistan Region, Iraq. 
2Department of Civil Engineering, College of Engineering, Salahaddin University-Erbil, 

Erbil, Kurdistan Region, Iraq. 
3 Ministry of Municipality and Tourism, General Directorate of Water and Sewerage, Erbil, 

Kurdistan Region, Iraq. 
*Corresponding Author, Emails: shoker71@yahoo.com, shuokr.aziz@su.edu.krd 

Phone No.: 00964(0)7504625426 

GRAPHICAL ABSTRACT 

 

 

mailto:shoker71@yahoo.com
mailto:shuokr.aziz@su.edu.krd


 

 2 

Abstract 

Direct discharge of blackwater (BW) without treatment to the natural environment causes 

problems for the environment. The present research aimed to characterize of disposed BW, 

municipal wastewater (MWW), BW mixed with MWW (BWMWW) and the soil at the BW 

disposal site in Erbil City, Kurdistan Region, Iraq. Additionally, the impact of BW disposal 

on the surrounded soil and MWW was studied. Suitable treatments and solutions for the BW 

disposal was presented as well. To check the effect of BW on the boarded MWW and the 

soil; BW, MWW, BW mixed with MWW (BWMWW), polluted soil, and clean soil samples 

were collected and analyzed. Samples of BW, MWW, and BWMWW were tested for  27 

physical-chemical and biological quality parameters such as pH,  solids, color, dissolved 

oxygen, five day biochemical oxygen demand , chemical oxygen demand , ammonia, 

oxidation-reduction potential (ORP), sulphate, oil and grease, phosphate, Most probable 

number (M.P.N.) of coliform, Thermo tolerant, M.P.N. E.Coli …etc. In contrast, soil samples 

were tested for 37 parameters, for instance pH, ORP, organic matter (OM), sulfite, Titanium, 

Vanadium, Chromium, Manganese, Iron, Cobalt, Nickel, Copper, Zinc, Gallium, Arsenic, 

Rubidium, Strontium, Yttrium, Zirconium, Molybdenum, Silver, Cadmium, Mercury, Lead, 

Thorium and Uranium.  Statistically significant with high to very high positive correlations 

between parameters were obtained for both WW and soil samples. Results showed that direct 

disposal of BW resulted in increasing salinity in BWMWW and contaminated soil by 102.6 

% and 200 %, respectively. While, BW disposal caused doubling of OM value in the polluted 

soil. Impact of the BW disposal on the surrounded soil was higher than the effect on the 

MWW.  

Keywords Black water, greywater, pollution, soil, treatment, wastewater. 

1. Introduction 



 

 3 

Domestic wastewater includes two main types of wastewater: blackwater (BW) and 

greywater (GW). While, municipal wastewater (MWW) comprises of storm water, domestic, 

commercial, industrial, institution and washing WWs (Aziz and Ali, 2018). The amount and 

content of domestic wastewater can be varied considerably depending on the level of 

development and economic circumstances in which it is produced (Hammes et al., 2000). 

Boutin and Eme (2016) classified the domestic wastewater depending on their emission 

sources. They classified domestic wastewater to BW and GW. BW consists firstly yellow 

water which comes from urine and flush water, secondly brown water which comes from 

fecal matter and toilet paper/flush water and finally others which comes from cleaning 

activities and spillage. The GW consists firstly food and cleaning which comes from laundry 

and kitchen sink/dish washer and secondly personal care which consists bath and shower and 

wash basins (Boutin & Eme, 2016). There  is a big difference between characteristics of BW 

and GW (Dixon et al. , 1999). GW is considerably less polluted than BW, making it an 

appealing option for on-site treatment and non-potable reuse such as garden irrigation and 

toilet flushing (Grossa et al., 2007). The GW is often contained valuable nutrients which 

gardening and irrigation need it, so consequently, there is no need to buy expensive mineral 

fertilizer (Imhof and Mühlemann, 2005). Additionally, GW can be treated by many different 

treatments such as filtration systems, upflow anaerobic sludge blanket digestion (UASB) or 

other treatments and then it can be reused for secondary household purposes like agriculture 

fields. But, BW has a different matter, it needs more intensive treatment even when produced 

in a small volume because it contains high organic load.  In addition to nutrients and 

pathogens which causes a great risk of contamination (Sharma and Kazmi, 2015). The studies 

and researches recommended to separating the domestic wastewater into GW and BW to get 

an efficient system and prevent the contamination of GW. This separation will minimize the 

volume of fecal contaminated wastewater as well as reducing the cost of treatment (Abdel-



 

 4 

Shafy et al. 2009). The most common system that is used to treat the domestic wastewater is 

a septic tank because it is economical, the structure can be built by local materials such as 

brick and another important thing is no need electricity which is very important matter for 

developing countries (Sharma and Kazmi, 2015). In septic tank there are two important 

processes that happened: settling and partially digested settled sewage.    

The Kurdistan Region of Iraq (KRI) is located in the north of Iraq. The sanitation system and 

sewerage management in the region are still under international standards. The KR has 

developed rapidly during the last decade. The latest revision of the UN World Urbanization 

Prospects estimated the Erbil's urban agglomeration 2019 population is 833,237, this 

estimation includes Erbil's population in addition to adjacent suburban areas (UN World 

Urbanization Prospects  2018). The main problem in the sanitation system in Erbil Cityis 

discharged wastewater and sewage directly  into channels that end up in a field outside the 

City. In some cases, MWW is used directly for irrigation purposes which causes problems for 

the population, health and environment (Amin and Aziz 2005).  

In general, the households in the Erbil City generally rely on cesspools or in some cases on 

septic tanks with cesspools to manage their BW. After some time, which could be ranged 

from months to few years, the collected BW will be drawn from these septic tanks or 

cesspool (which is under the houses) by vacuum trucks and discharged directly without any 

treatment in suburban areas outside the Erbil City. This will be leading to a very serious 

environmental problems and consequently affect citizens' health and it will act as an obstacle 

to achieving sustainable development. But the good thing is the BW separated from the other 

domestic wastewaters in each house, which can facilitate the treatment of this type of 

wastewater in the future. 

Currently in Erbil City, there is no central wastewater treatment plant (WWTP) to treat the 

produced MWW in this city. So, the GW is mixed with storm water and discharged directly 

https://esa.un.org/unpd/wup/
https://esa.un.org/unpd/wup/
https://esa.un.org/unpd/wup/
https://esa.un.org/unpd/wup/


 

 5 

to the natural environment without any prior treatment and sometimes it used illegally by the 

farmers for irrigation purposes (Amin and Aziz 2005). On the other hand, BWs commonly 

collected in cesspools only. In some cases, septic tanks and cesspools are used. Due to the 

municipality regulation, houses, buildings, etc. should have septic tanks and cesspools. But, 

in most cases only cesspools are available.   

A wide range of technologies is preceded by a sedimentation step as pre-treatment use of 

septic tanks, or screening are applied to reduce the number of particles and oil and grease 

(Friedler et al., 2005), then followed by a disinfection step as post treatment. For wastewater 

treatment and reuse, several biological processes can be used, such as rotary biological 

contactors (RBC), membrane bioreactors (MBR), constructed wetlands (CW), and 

sequencing batch reactors (SBR) (Li, 2009; Aziz et al., 2020). Various treatment technologies 

can be integrated according to the ‘fit for purpose’ concept. But, biological treatment is the 

key technology, nearly all types of wastewater show good biodegradability, sedimentation 

and filtration are applied as pre-treatment or post-treatment procedure (Gisi et al., 2015). In 

addition to the MBR process, most of the biological processes are followed by a filtration 

step and a disinfection step (UV or chlorination) to meet the non-potable reuse standards 

(Zhu et al., 2018).  Constructed wetlands can be considered as the most environmentally 

friendly and cost-effective technology, even though they require a large space (Masi et al., 

2010).    

The objectives of the present work were to: 1) characterization of disposed BW, GW, and 

BW mixed with GW (BWMWW), 2) characterization of soil at the BW disposal site, 3) 

examine the impact of BW disposal on the surrounded soil and MWW, and 4) presenting 

suitable treatment and solutions for the BW disposal. So far, this kind of study on BW in 

Erbil City has not been published yet.    

 



 

 6 

2. Materials and Methods 

2.1. Study area 

BW is collected from Erbil City areas by tankers and discharge it near Azzah Village, Erbil 

City, since 2015. Drivers said that the BW disposal site was decided by the authority since 

2015 (DEE, 2019). Figure 1 shows the BW discharge in this site.  This site had been visited 

two times on 9th and 29th October 2019.  

 

Figure 1.  Direct disposal of BW to the Environment 
 

The location of the BW disposal site is shown in Figure 2. The site is located 11 km far from 

Erbil City centre. E and N for the site are 43° 56′ 03″ and, 36° 06′ 54″, respectively. The site 

is 355 meters above sea level. Based on the interview made with tanker owners, they said 

every day around 100 tankers with an average capacity of 15000 L dispose BW to this site. 

The average number of trips per each tanker 2 trips/day. Total amount of BW=3 x 106 L/day 

= 3000 m3/day. 

It was noticed that disposed BW is mixed with the soil and the MWW channel that is coming 

from Erbil City as shown in Figures 1 and 3. In addition, residues from some refiners are 

disposed there as well.  



 

 7 

 

Figure 2. Location of BW disposal site in Erbil City 

(http://www.gosur.com/satellite/iraq_arbil_erbil/?lang=ar) 
 

 

 

Figure 3.  Mixing of BW with the soil and MWW 
 

2.2. Data collection and analysis  

BW, MWW, and BWMWW samples were collected according to (APHA, 2005).  The BW 

samples were taken directly  after disposal of the BW from the tankers on the land and before 

it mixed with the WW channel. Normally, the disposed BW was collected from natural pits 

http://www.gosur.com/satellite/iraq_arbil_erbil/?lang=ar


 

 8 

on the ground and directly after disposal of the BW from the tankers. MWW samples were 

taking from the area (about 500 m) before the discharging area of the BW. BWMWW is 

taking from mixing zone which is the portion of water body close to a point source of BW 

discharge. The MWW channel is natural wide and shallow channel. The MWW and 

BWMWW samples were collected at depth approximately 30 to 40 cm under the top of the 

surface channel.  The collected samples were transported immediately to the laboratory for 

the analysing physical, chemical and biological characteristics. The experiments were 

conducted in the Sanitary and Environmental Laboratory, College of Engineering, Salahaddin 

University-Erbil (SU-E) and laboratory of Ifraz 2 water treatment-plant, Directorate of 

Water-Erbil City.  

The physical parameters included temperature,  total solids (TS), , total dissolved solids 

(TDS), total volatile solids (TVS), color,  oxidation-reduction potential (ORP), and salinity. 

The chemical parameters include pH,  bicarbonate alkalinity, carbonate alkalinity, hydroxide 

alkalinity, total hardness, oil and grease, dissolved oxygen (DO), chloride (Cl-), ammonia-

nitrogen (NH3-N), nitrite (NO2), nitrate (NO3), sulfate (SO4), five-day biochemical oxygen 

demand (BOD5), chemical oxygen demand (COD), BOD5/COD, and phosphate. And finally, 

the biological characteristics includes most probable number (MPN) of Coliform, Thermo 

tolerant, and MPN of E. Coli.  

Soil samples were collected around the BW disposal site (regarded as polluted sample) and a 

clean soil sample was collected inside College of Engineering, SU-E. The soil samples were 

taken at approximately 20 to 30 cm depth from the top surface of the land. Normally, the 

tankers discharge the BW at different locations  of the specified disposal area. To avoid any 

mixing of the disposed BW with the land, clean soil samples (as control sample) were 

collected far from the BW disposal area.  The tests for the soil samples were carried out in the 

Sanitary and Environmental Laboratory, College of Engineering, SU-E and laboratory of 



 

 9 

Environmental Science Department, College of Science, SU-E. Collected soil samples were 

analyzed for pH, ORP, electrical conductivity (EC), TDS,  salinity, temperature, calcium 

carbonate (CaCO3), Cl-, organic matter (OM), sulfite (SO3), Potassium (K), Calcium (Ca), 

Titanium (Ti), Vanadium (V), Chromium (Cr), Manganese (Mn), Iron (Fe), Cobalt (Co), 

Nickel (Ni), Cupper (Cu), Zinc (Zn), Gallium (Ga), Arsenic (As), Rubidium (Rb), 

Strontium (Sr), Yttrium (Y), Zirconium (Zr), Niobium, formerly known as columbium (Nb), 

Molybdenum (Mo), Silver (Ag), Cadmium (Cd), Tin but Latin name is Stannum (Sn), 

Antimony but Latin name is Stibium (Sb), Mercury (Hg), Lead (Pb), Thorium (Th) and 

Uranium (U).  

 

3. Results and Discussions 

 

3.1. Impact of BW on MWW 

  

The toilets have different flushing water system such as conventional, dual-flush toilets and 

water conserving toilets known as vacuum toilets. It was found that each type of toilet 

flushing system has different characteristics in terms of physical, chemical and biological 

properties. The reason behind this difference is the amount of flushing water. The 

conventional toilet flush using 9 L of water/flush, dual flush toilet using between 3 to 6 L 

water/flush, whereas vacuum toilet ranged between 0.5–1.2 L water/flush (Gao et al. 2019). 

In addition to the flushing water there is additional amount of water that used to wash after 

finish toilet. Accordingly, in general the approximate BW produced per person every day is 

ranged between 25-50 LPCD (Brears, 2019). Low flushing water consumption is helpful to 

achieve a low dilution of BW and an efficient process. That is why low-flush toilets or 



 

 10 

vacuum toilets are preferential for the collection of BW before anaerobic digestion 

(Wendland 2008). 

This hole is regularly lined with stone, concrete or brick and received the BW and needs 

emptying at regular intervals, dependent upon the size of the tank, the number of people 

living at the property, and characteristics of the soil. Sometimes these holes allow waste 

seeping to the ground and it will be source of soil and groundwater pollution and 

consequently effect on human health and environment. The main problem in Erbil City there 

is no any kind of treatment for this wastewater. In general, the treatment in cesspool is very 

low and it could be considered as a primary settling tank where solids and liquids separate 

and also biological process will be there.  The settling process happened via gravity and a 

primary colony of bacteria digested the organic waste (Brears, 2019). Anaerobic digestion  is 

considered one of the oldest technologies that applied to treat wastewater. The main 

advantages of  anaerobic digestion are biogas production and less amount of sludge 